

# INSPECTION CERTIFICATE

ORDER NO. CM151-03

QINGDAO CHEMETALS INDUSTRIES CO., LTD

COMMODITY: STAINLESS STEEL PIPE

NO1, 41-1 BLDG 1 ZHANG HUA ROAD, QINGDAO, CHINA

QUALITY: SUH409L

TEL. 0086 532 86069888

REPORT NO.: CM150302P

DATE OF ISSUE: 03/12/2015

NO	DIMENSION mm	JS-PECTION OF DEMENSION				TENSILE TEST			CHEMICAL COMPOSITION					HARDNE SS TEST HV (kg/cm2)	BENDIN G TEST	COPPER SULPHATE TEST	WEIGH T (g/m2)	REMARK
		CUT DIA mm	THICKNESS mm	LENGTH M	QUAN TITY	Y-P (Kgf/m m2)	T-S (Kgf/m m2)	E-L (%)	C x10 <sup>3</sup>	Si x10 <sup>2</sup>	Mn x10 <sup>2</sup>	P x10 <sup>3</sup>	S x10 <sup>3</sup>					
1	35.0 φ x 1.2x5.7m	35.10	1.20	5.700	70	235	415	35	9	29	23	19	2	119	OK	--	--	--
2	38.1 φ x 1.2x5.7m	38.10	1.20	5.700	70	235	415	35	6	28	23	19	2	119	OK	--	--	--
3	42.7 φ x 1.2x5.7m	42.70	1.20	5.700	70	235	405	34	9	29	23	18	2	118	OK	--	--	--
4	38.1 φ x 1.5x5.7m	38.10	1.50	5.700	70	235	425	35	8	29	23	18	2	120	OK	--	--	--
5	50.0 φ x 1.5x5.7m	50.00	1.50	5.700	70	235	415	33	8	28	23	19	2	120	OK	--	--	--
6	42.7 φ x 1.5x5.7m	42.70	1.50	5.700	70	235	415	35	9	29	22	19	2	119	OK	--	--	--
7	60.0 φ x 1.5x5.7m	60.00	1.50	5.700	70	235	410	35	8	29	23	18	2	118	OK	--	--	--
SUR EYOR TO:		WE HERVEY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR VY THE ABOVE ORDER.													<p style="font-size: small;">For and on behalf of QINGDAO CHEMETALS INDUSTRIES CO. LTD</p> <p style="font-size: x-small;">Authorized Signatufe(s)</p>			
															CHIEF OF QUALITY CONTROL SECTION			